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ITEN #| PART # Ty DESCRIPTION 1TEM # PART 4 ary DESCRPTION TEM # PART # ary DESCRIPTION
1 | 70207 1 | MAIN HOUSING ASSEMBLY 38 | 70860 1| KIT, BYPASS PLATE 116 | 50859 2 | RETAINING RING
1| MAIN HOUSING 39 | 2003555 1 | BYPASS ACTUATOR 117 | 90D4B00—2506| 2 | STD HDLS PIN
1| FUANGE BEARING pri i 1 | Bieace e o 5 | el S Y re-14
41 | 44866 1| BYPASS ARM . —
1 | TRUNNION BUSHING 42| 44870 1| RETAINING RING 2 | Hug
2 | CRADLE BEARING 43 | 50002 2 | PN 19| 50863 2 | NUT, HEX 3/4-16
2 | 70208 1| RH- HOUSING ASSEMBLY 44| 50018 3 | SCREW 120 | 44132 2 | PUCK, BRAKE
1 | R HOUSI 40 | 50783 1 | GASKET, LOWER 121 | 50874 1 | RB'NECK BOLT, 2
1| FLANGE EIEARING 50 | 50437 11 | SCREW-SELF TAPPING
122 | 70633 1 | BRAKE YOKE ASSEMBLY
2 | ORING 52 | 50273 1| GEROTOR ASSEMBLY
1 | RB NECK BOLT, 2" 53 | 90041011340 | 1 | O-RING
: 5&&%:&%&"&.:&“:) 22| Sozen 1| e GOVER g; 33?;3 12 fofg 3’?&%
1 MANIFOLD Fll 3
1 | Lp seaL (575 0.x1.30 0.x.25) g; 50796 1 | RETAINER, MGTOR EARING 126 | 43177 5§ | LOCKWASHER, 1/4"
3 | 70439 1 | KIT, MANIF SB | 50776 4 | PIN, CARRIER 127 43178 5 | NUT, 1/4-20
1| KT SNTER SecTIoN 59 | 50763 4 | 15T PLANET GEAR 128 | 44142 1 | NUT CASTLE
1 TER SECTON 60 | 50846 1 071 SPUR GEAR 129 | 44101 1 | COTTER PIN
1| BEARiNG .50 X .50 61 | 50845 1 TOOTH SUN GEAR 130 | 23711 1 | SPACER
1 EIU94ING 90 x 0% s 62 | 50769 1 PLANET THRUST PLATE 131 | 44134 1 | PUCK PLATE
1 | PLATE, BYP 63 | 50764 1| 51T RING GEAR 132| 508685 1| RIB NECK BOLT, 3
b | EheLR F'UJG ASSEMEILY. 27 64 | 50765 1| PLANETARY CARRIER 133 | 50869 B | WHEEL STUD 7/18-14
2 | CAPSCREW N6X1— 65| 50847 2 | MITER GEAR. DIFF. {SPLINED) 139 | 44278 1 | WASHER, 7/BO0 X .26SID X .125 THK
} o H[T'-E% 66 | 50648 2 | MITER GEAR, DIFF. 144 | 70381 1 ANIFOLD O—
1| S TER iareE 67 | 50766 1| SHAFT, DIFFERENTIAL 151 | 50018 1 | COMP. SPRING, BRAKE ANTI-DRAG
1 | RETANER: MOTOR BEARNG 68 | 50767 1| DIFF. THRUST PLATE 153 | 90D5110-5600 | 1 | FLUG, STRAIGHT THI
1 O RING 1'03)(2 987 69 | 50768 2 FLANGE BEARING 156 | 50976 1 MANIFOLD G—RING
1 SPNNG. ‘RELIEF 71 | 50788 3 | WASHER 1.0 X 225 X .04 157 | 50977 2 | SCREW O-RING
(B BEe |2 [ RE mlgtE |3 | s
3 | &% Sroxase —
+ | 2003018 1 | SPACER 75| 50772 2 | SEAL 1°ID x 2.0472° x 0.375" 160 | 70243 1 ;ﬁﬁ_/gyun ASS'Y KIT
5 | 9008000-0128| 1 | SEAL-LIP 76 | 50825 2 | SHAFT, AXLE
5 | 2003016 1 | WRE RETANING RING 77| 44130 3 | WASHER 1T | FAN
7 | 2003052 1 | RETAINING R 79 | 50828 1| SEALANT PR i
8 | 2003043 1 | BALL BEARING 80 | 50868 9 | TORX HEAD SCREW, (5/10—15) 3| Rt o
10 | 2003087 1 | VARIABLE SWASHPLATE 81 | 4475 1 NEEDLE BEARING (SCE1412,
1 | 50851 1| THRUST BEARING 30 X 52 X 13 82| 50777 2 3 | SoRew. t/4-20x1-1/2
12 | 50795 1 | INPUT SHAFT 83| 50775 1 REI’NNING RING
13 | 2003017 1 | BLOCK THRUST WASHER 84| 50773 1 | UP SEAL (.B75..0.x1.30.D.x.25) 203| 70492 : ghsglfwy
14 | 2003014 1 | BLOCK SPRING 85| 50779 1 | BRAKE DISK -
15 | 70331 1 | thee CYLINDER awcx ASSEMBLY | | 91| sose7 2 | ORING, 0.070 X 0.239 1| SEAL-LP 12025%7
1 lﬂm CYLINDER BLO 83| 50277 1 | SPRING, FRICTION PACK 1 SEAL-LP 10X25X7
g 1n ;:grou SPRING 94 | 50278 1 | SPACER, FRICTION PACK 12 &ﬂ"&&%m
oo 85 | 50108 2 | HEX LOGK NUT 5/16—24
5 | PISTON SEAT WASHER 96 | 50866 1 | SLEEVE BEARNG / 1| LP SEAL (875 LD.XI 3 0.D. X.25)
21 | 70082 1 | 2cc CYLINDER BLOCK ASSEMBLY 87 12207| 20W—50 OIL 4 |0
1 | 21ce CYLINDER BLOCK 103 | 50302 1] PULLEY 1| KT, O-RING, NANIFOLD
7 | PISTON SEAT WASHER 104 | 50307 1
; g:cr- sgm SPRING 106| so8s0 1 | SPACER, TRUNNION
e
24 | soe62 1 | CUTPUT (MOTOR) SHAFT 10| 7010 ] E&'g%‘ﬂo’ggcrﬁig‘sw
25| 505852 1 THRUST BEARING 42 X 68 X 16 1 O—RING
LSS 1 | SoAGR A 1 | 70109 1 | CAP-VENT ASSEMBLY
27| 50774 1 | SPACER -
28 | 50661 1 | 15T PINION GEAR 1 | PLASTIC VENT
30 | 2000015 1 | SLOT GUIDE 1 | cAp=
3t | 50807 1 | TRUNNION ARM 15 | 44133 1 | Jam NUT [ amrr—r——
32| 2003008 1 | TRUNNION BUSHING == Hydro—Gear
33| 900800D-0126 | 1 LIP SEAL
38 | 50284 1 | 5/16-24 STUD P.2 of 2. 70361-P5
37 | 50281 2 | PUCK, FRICTION




